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Applicant : Green Wrapping Technology Co., Ltd.
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Changhua County 515, Taiwan (R.O.C.)
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Notice: 1. There are _3  pages in this report, including the cover page:; The Test Report has to be presented, if
necessary, as complete copy, not part of it. ~
2. The contents of this report is for reference only, not for advertising, general public or any other
commercial purposes: : St e e o
= 3. The article(s) ~ name of the article(s) to be tested and Sampler(s) is supplied by the applicant ; PIDC
is responsible for carrying out necessary analyzing procedures only.
4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission. PIDC
= does not guarantee the reported values in the Report when test is done by using other test pieces. The
Test Report may not be used as evidence in a court of law. '
5. %%k ”Means the method has been certified by ISO/IEC 17025.
S 6. Once a latest revised version of the report is submitted, this report should be considered as the final
report. Any digit on the previous version of report should not be used in form of any mean under any
circumstance. (The previous report "105A011-J3110617 is void).
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- Liao Chien-Tung
Group Leader
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Date Tested :

Analysis/Test Report

105A011-J311061R1

2016/05/03~2016/05/17

Item(s)/ Method(s) Result(s) Note
Analysis Results Methgd Limit
Substance (mg/kg) .Dc.etchon (mg/kg)
= Limit (mg/kg) ==
' L Barium (Ba) Non-Detected 0.1 1
1. Specific Migration of Cobalt (Co) Non-Detected 0.01 0.05
Heavy Metal Copper (Cu) Non-Detected 0.1 5
EU No.10/2011 Iron (Fe) Non-Detected 0.1 48
Lithium (L) Non-Detected 01 0.6
_Manganese (Mn) Non-Detected 0.1 0.6
Zinc (Zn) ~Non-Detected 0.1 25

2. Aromatic amine
Migraton
EU No.10/2011

REMARK

1. Specific Migration of Heavy Metal

1.1 Test Conditioning: 3 % Acetic acid, 60 °C; 10 d

1.2 The test is performed by Taiwan Pony Testing Technology Inc. (HK Ltd)

- 2. Aromatic amine Migration
2.1 Test Conditioning: 3 % Acetic acid, 20 °C; 10 d

2.2 Method Detection Limit: 0.01 mg/kg
= 2.3 The test is performed by Taiwan Pony Testing Technology Inc. (HK Ltd)
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Non-Detected
Limit: = 0.01 mg/kg
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